

CERTIFICATO DI CONTROLLO Inspection Certif N. 015637 Date 14/02/2014

Secondo According to EN 10204:2004 3.1

CLIENTE - Customer

AMODIL SUPPLIES LTD
 FOREST PARK
 NR KIDDERMINSTER WORCS DY149BD
 00000 CLEOBURY MORTIMER

ORDINE - Order N. RW2906 Date 2/01/2014 **D.d.T. - Delivery note** N. 01766/13 Date 14/02/2014

Weight KG 50,00

QUALITA' - Grade
 STANDARD EN ISO 14343-A:2009 W 23 12 L 1.4332
 STANDARD EN ISO 14343-B:2009 SS 309L
 STANDARD AWS A5.9/A5.9M:2012 ER 309L

Mark RODACCIAI RW 309 L

COLATA - Heat 130052

PROFILO - Shape ROUND

DIMENSIONE - Size mm 3,20

TRATTAMENTO - Heat Treatment TIG RODS

ESECUZIONE - Form of delivery COLD DRAWN

ANALISI CHIMICA DI COLATA - Cast analysis % by mass

C	Mn	Si	S	P	Cr	Ni	Mo	Al	Cu
0,017	1,740	0,411	0,011	0,020	23,440	13,670	0,050	0,005	0,031

Co	N	Ti	Nb	B	W	V
0,019	0,0810	0,003	0,002	0,0010	0,010	0,030

WRC-1992	FN(Schaeff.)	FN(DeLong)
9	8	10

We certify hereby, that the above mentioned products are consistent with the order prescriptions.

This certificate was generated by data system acc. to EN 10204, it is not necessary to be signed for validity.